SPORTON LAB.

FCC RF Test Report

Report No. :FG740822B

LTE Band

25/ 5MHz

Highest Channel / QPSK

Highest Channel / 16QAM

Spectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 11,70 dB Mode Auto Sweep

pectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 11,70 dB Mode Auto Sweep

Date: 16.MAY.2017 22:27:51

@1 AvgPwr @1 AvgPwr
Limit fheck PARS Limit fheck PARS
-10 ddAR—FBURIOUS | INE_ABS PABS -10 ddpR—FPURIONS | INE_ABS PABS
10US_LINE_ABS “SPURIOUS_LINE_ABS
20 dB
30dB
Y. X - prw a8 WA |[f 40 dB R AP AN
P b A ki
-60 der
70 d8
-80 del
-90 de
Start 30.0 MHz 40006 pts Stop 19.5 GHz | | [ Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  PoweraAbs | ALimit Range Low Range Up RBW | Frequency |  PoweraAbs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 965.33983 MHz -46.98 dBm -33.98 dB 30,000 MHz 1,000 GHz | 1.000 MHz 919.28786 MHz -47.23 dem -34.23 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.79529 GHz -48.17 dém -35.17 dB 1.000 GHz 1,840 GHz 1.000 MHz 1.79277 GHz -48.16 dBm -35.16 dB
1,920 GHz 3,000 GHz | 1.000 MHz 2.98327 GHz -46.64 dem -33.64 dB 1.920 GHz | 3,000 GHz 1.000 MHz 2.99658 GHz -46.53 dBm -33.53 dB
3.000 GHz .000 GHz 1.000 MHz 6.99142 GHz -41.16 dBm -28.16 dB 3.000 GHz 5.000 GHz 1.000 MHz 6.99142 GHz -41.39 dBm -28.39 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.70129 GHz -41.56 dBm -28.56 dB 9.000 GHz 13.000 GHz | 1.000 MHz 10.33308 GHz -41.59 dBm -28.59 dB
13.000 GHz 19.500 GHz 1.000 MHz 15.77054 GHz -38.28 dBm -25.28 dB 13,000 GHz 19.500 GHz 1.000 MHz 18.08136 GHz -38.15 dBm -25.15 dB
g
l )i ] (T ] ( J{ J (O]

Date: 16.MAY.2017 22:28:46

LTE Band 25/ 10MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

pectrum
Ref Level 0.00 dém Offset 11.70 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11,70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgpwr [0 Avgrwr
Limit (ﬁl\r‘rk PARS Limit fheck PARS
-10 dEAR—FLURIOUS LINE_ARS PASS .10 d8pR—$BPURIOUS } INF_ABS PABS
| SPURIOUS_LINE_ABS_ [ SPURIOUS_LINE_ABS_
-20 dB -20 dB
-30dB -30 dB
40 dB PN PPN AP 40 dB — A A A PAS
Pt e W
oy )
60 db 60 db
-70 dB =70 dei
dBr -80 dBr
-90 dB -90 del
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PowerAbs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 894.08046 MHz -47.14 dBm -34.14 dB 30,000 MHz 1.000 GHz 1.000 MHz 971.15692 MHz -47.17 dBm -34,17 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.80243 GHz -48.03 dBm -35.03 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.80831 GHz -48.03 dém -35.03 d&
1,920 GHz 3.000 GHz | 1.000 MHz 2.99946 GHz -46,58 dBm -33,58 dB 1,920 GHz 3,000 GHz 1.000 MHz 2.99802 GHz -46.69 dBm -33.69 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.99342 GHz -41.03 dém -28.03 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.84943 GHz -41.37 dBm -28.37 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.31309 GHz -41.49 dBm -28.49 dB 9.000 GHz 13.000 GHz 1.000 MHz 12.70279 GHz -41.49 dBm -28.49 dB
13.000 GHz 19.500 GHz 1.000 MHz 15.77454 GHz -38.20 dBm -25.20 dé 13.000 GHz 19,500 GHz 1.000 MHz 15.76304 GHz -38.17 dBm -25.17 dB
~ .ﬁ-ir_
L )| J Qnin ( ] J ¢ “

Date: 16.MAY. 2017 23:35:14

Date: 16.MAY.2017 23:36:09

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number : A9-53 of 67



SPORTON LAB.

FCC RF Test Report

Report No. :FG740822B

LTE Band 25/ 10MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Spectrum mv:l pectrum cg!
Ref Level 0.00 dém Offset 11.70 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11,70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Gheck PABS Limit ¢heck PABS
-10 ddpR—HPURIOUS J INE ARS PABS .10 diRR—HBURIOUS }INE ABS PABS
| SPURIOUS_LINE_ABS
-20 dB
-30 dB
[P A 40 dl row A
v A oS e G d o g VAP B T v VAT
" B
-60 dBr
70 d8
-80 del
-90 dB
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency |  PoweraAbs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 937.70865 MHz -47.26 dBm -34.26 dB 30.000 MHz 1.000 GHz | 1.000 MHz 939.64768 MHz -47.18 dBm -34.18 d8
1.000 GHz 1.840 GHz 1.000 MHz 1.82636 GHz -47.88 dBm -34.88 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.79655 GHz -48.18 dBm -35.18 dB
1,920 GHz 3.000 GHz | 1.000 MHz 2.99514 GHz -46.55 dBm -33,55 dB 1,920 GHz | 3,000 GHz 1.000 MHz 2.98974 GHz -46.65 dBm -33.65 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.99192 GHz -41.09 dBm -28.09 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.99492 GHz -41.36 dBm -28.36 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.31609 GHz -41.33 dBm -28.33 d8 9.000 GHz 13.000 GHz | 1.000 MHz 10.30759 GHz -41.39 dBm -28.39 d8
13.000 GHz 19,500 GHz 1.000 MHz 15.20558 GHz -38.20 dBm -25.20 dB 13,000 GHz 19.500 GHz 1.000 MHz 15.77354 GHz -38.23 dBm -25.23 dB
~7 W
( ) ] QI 8 ( ) ] T e

Date: 16.MAY.2017 23:37:45

Date: 16.MAY.2017 23:38:39

Highest Channel / QPSK

Highest Channel / 16QAM

Spectrum = p rum S
Ref Level 0.00 dém Offset 11.70 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11,70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (01 Avgrwr
Limit (ﬁlmrk PABS Limit (Lhnrk
-10 défip—fBURIOUS | INE ARS PARS .10 diRR—HBURIOUS | INE_ABS
|_SPURIOUS_LINE_ABS_ |_SPURIOUS_LINE_ABS_
-20 d -20 dB
-30 dB -30 dB
40 dB PO AP 40 dBr I P AAA
P WA;“’. ST P v A ad — = v R e praw N Ak a4
- - — —y o
-60 dB -60 dB
-70 dB -70 dBi
dBr -80 dBr
-90 dB -90 del
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW 1 Frequency | PoweraAbs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 905.71464 MHz -47.24 dBm -34.24 dB 30,000 MHz 1,000 GHz | 1.000 MHz 908.62319 MHz -47.00 dBm -34,00 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.76717 GHz -48.19 dém -35.19 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.80365 GHz -48.20 dBm -35.20 d&
1,920 GHz 3.000 GHz | 1.000 MHz 2.99946 GHz -46,59 dém -33,59 d8 1,920 GHz | 3,000 GHz 1.000 MHz | 2.97679 GHz -46.76 dBm -33.76 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.99092 GHz -41.34 dBm -28.34 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.99142 GHz -41.31 dBm -28.31 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.33808 GHz -41.45 dBm -28.45 dB 9.000 GHz 13.000 GHz | 1.000 MHz 10.30009 GHz -41.42 dBm -28.42 dB
13.000 GHz 19.500 GHz 1.000 MHz 15.76954 GHz -38.09 dBm -25.09 de 13.000 GHz 19.500 GHz 1.000 MHz 15.76854 GHz -38.11 dBm -25.11 dB
~r -m-m_
L J{ J QI ( J J 4 ()

Date: 16.MAY.2017 22:34:58

Date: 16.MAY.2017 22:35:53

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number : A9-54 of 67



SPORTON LAB.

FCC RF Test Report

Report No. :FG740822B

LTE Band 25/ 15MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Spectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 11.70 d& Mode Auto Sweep

pectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 11,70 d& Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit fheck PARS Limit fheck PARS
.10 ddRR—HPURIOUS } INE_ARS PASS .10 d8RR—HPLRIOUS | INE_ARS PABRS
| SPURIOUS_LINE_ABS
-20 dB
-30dp
e, A 404 FIN AA
3 a4 AW B re WY R} PSR b g Lt
W dan i g -
-60 der
70 d8
-80 del
-90 de
Start 30.0 MHz 40006 pts Stop 19.5 GHz | | [ Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency |  PoweraAbs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 888.74813 MHz -46.98 dBm -33.98 dB 30,000 MHz 1,000 GHz | 1.000 MHz 864.99500 MHz -47.15 dBm -34.15 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.80747 GHz -48.15 dBm -35.15 dB 1.000 GHz 1,840 GHz 1.000 MHz 1.61646 GHz -48.03 dBm -35.03 dB
1,920 GHz 3,000 GHz | 1.000 MHz 2.99910 GHz -46.56 dBm -33.56 dB 1.920 GHz | 3,000 GHz 1.000 MHz 2.98758 GHz -46.42 dBm -33.42 dB
3.000 GHz 8.000 GHz 1.000 MHz 6.99042 GHz -41.23 dBm -28.23 dB 3.000 GHz 5.000 GHz 1.000 MHz 6.99042 GHz -41.34 dBm -28.34 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.32858 GHz -41.40 dBm -28.40 dB 9.000 GHz 13.000 GHz | 1.000 MHz 10.31409 GHz -41.39 dBm -28.39 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.76504 GHz -37.98 dBm -24,98 dB 13,000 GHz 19.500 GHz 1.000 MHz 15.77304 GHz -38.13 dBm -25.13 dB
~ W
( ) ] QI 8 ( ) ] I v

Date: 16.MAY 2017 23:44:52

Date: 16.MAY.2017 23:45:46

Middle Channel / QPSK

Middle Channel / 16QAM

Spectrum = p rum S
Ref Level 0.00 dém Offset 11.70 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11,70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (01 Avgrwr
Limit (ﬁlmrk PABS Limit (Lhnrk
-10 défip—fBURIOUS | INE ARS PARS -10 ddfiR—fBURIONS LINE ARS
[ SPURIOUS_LINE_ABS_ [ SPURIOUS_LINE_ABS_
-20 d -20 dB
-30 dB -30 dB
40 dB W7 AN A, N 40 dB A A A AAA
YT ) P~ T A MAd o ad Br — — 5 S ——_ S e A
v pritag Y ey
60 dB 60 dB
-70 dB -70 dBi
dBr -80 dBr
-90 dB -90 del
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW 1 Frequency | PoweraAbs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 919.28786 MHz -46.78 dBm -33,78 dB 30,000 MHz 1,000 GHz | 1.000 MHz 858.20840 MHz -47.25 dBm -34.25 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.66180 GHz -48.10 dém -35.10 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.78564 GHz -48.16 dBm -35.16 d&
1,920 GHz 3.000 GHz | 1.000 MHz 2.99334 GHz -46.41 dBm -33.41 d8 1,920 GHz | 3,000 GHz 1.000 MHz | 2.33440 GHz -46.75 dBm -33.75 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.99042 GHz -41.37 dBm -28.37 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.99092 GHz -41.22 dém -28.22 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.85777 GHz -41.26 dBm -28.26 dB 9.000 GHz 13.000 GHz | 1.000 MHz 10.29809 GHz -41.33 dBm -28.33 dB
13.000 GHz 19.500 GHz 1.000 MHz 15.77054 GHz -37.90 dBm -24.90 de 13.000 GHz 19.500 GHz 1.000 MHz 18.07636 GHz -38.11 dBm -25.11 dB
~r -m-m_
L J{ J QI ( J J 4 ()

Date: 16.MAY.2017 23:47:22

Date: 16.MAY.2017 23:48:17

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A9-55 of 67



SPORTON LAB.

FCC RF Test Report

Report No. :FG740822B

LTE Band 25/ 15MHz

Highest Channel / QPSK

Highest Channel / 16QAM

Spectrum

Ref Level 0.00 dBm Offset 11.70 dé

SGL Count 100/100

Mode Auto Sweep

pectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 11,70 dB Mode Auto Sweep

Date: 16.MAY.2017 22:42.06

@1 AvgPwr @1 AvgPwr
Limit fheck PARS Limit fheck PARS
.10 ddRR—HPURIOUS } INE_ARS PABS -10 ddpR—FPURIONS | INE_ABS PABS
10US_LINE_ABS “SPURIOUS_LINE_ABS
-20 dB
-30dp
AP A\ 404 2 AA
TN vV VPN B o e a4 Vi
K D o Drrei ool
-60 der
70 d8
-80 del
-90 de
Start 30.0 MHz 40006 pts Stop 19.5 GHz | | [ Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  PoweraAbs | ALimit Range Low Range Up RBW | Frequency |  PoweraAbs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 911.04698 MHz -47.22 dBm -34.22 dB 30,000 MHz 1,000 GHz | 1.000 MHz 888.74813 MHz -47.07 dém -34.07 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83853 GHz -48.12 dBm -35.12 dB 1.000 GHz 1,840 GHz 1.000 MHz 1.80789 GHz -48.05 dBm -35.05 dB
1,920 GHz 3,000 GHz | 1.000 MHz 1.92090 GHz -45.64 dem -32.64 dB 1.920 GHz | 3,000 GHz 1.000 MHz 2.99802 GHz -46.27 dBm -33.27 dB
3.000 GHz .000 GHz 1.000 MHz 6.98992 GHz -41.37 dBm -28.37 dB 3.000 GHz 5.000 GHz 1.000 MHz 6.99192 GHz -41.39 dBm -28.39 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.33158 GHz -41.48 dBm -28.48 dB 9.000 GHz 13.000 GHz | 1.000 MHz 10.30559 GHz -41.59 dBm -28.59 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.76004 GHz -38.19 dBm -25.19 dB 13,000 GHz 19.500 GHz 1.000 MHz 15.77054 GHz -38.19 dBm -25.19 dB
g
l )i ] (T ] ( J{ J (O]

Date: 16.MAY.2017 22:43.00

LTE Band 25/ 20MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

pectrum
Ref Level 0.00 dém Offset 11.70 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11,70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgpwr [0 Avgrwr
Limit (ﬁl\r‘rk PARS Limit fheck PARS
-10 dEAR—FLURIOUS LINE_ARS PASS .10 d8pR—$BPURIOUS } INF_ABS PABS
| SPURIOUS_LINE_ABS_ [ SPURIOUS_LINE_ABS_
-20 dB -20 dB
-30dB -30 dB
40 dB N PR APAA 40 dB N PN APAAA
it P -, e
R | oy
60 db 60 db
-70 dei =70 dB
dBr -80 dBr
-90 dB -90 del
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PowerAbs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 926.55922 MHz -46.88 dBm -33.88 dB 30,000 MHz 1.000 GHz 1.000 MHz 921.71164 MHz -47.09 dBm -34,00 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83979 GHz -45.10 dBm -32.10 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.83979 GHz -47.21 dBm -34.21 dB
1,920 GHz 3.000 GHz | 1.000 MHz 2.99946 GHz -46.56 dBm -33,56 dB 1,920 GHz 3,000 GHz 1.000 MHz 2.99874 GHz -46.73 dBm -33.73 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.84693 GHz -41.05 dém -28.05 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.98892 GHz -41.34 dBm -28.34 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.32258 GHz -41.47 dBm -28.47 dB 9.000 GHz 13.000 GHz 1.000 MHz 10.32108 GHz -41.19 dBm -28.19 dB
13.000 GHz 19.500 GHz 1.000 MHz 15.76204 GHz -38.24 dBm -25.24 dB 13.000 GHz 19,500 GHz 1.000 MHz 15.76404 GHz -37.98 dBm -24.98 dB
~ .ﬁ-ir_
L )| J Qnin ( ] J ¢ “

Date: 16.MAY. 2017 23:54:29

Date: 16.MAY.2017 23:55:24

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number : A9-56 of 67



SPORTON LAB.

FCC RF Test Report

Report No. :FG740822B

LTE Band 25/ 20MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Spectrum mv:l pectrum cg!
Ref Level 0.00 dém Offset 11.70 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11,70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Gheck PABS Limit ¢heck PABS
-10 d8HR—HPURIOUS } INE_ABS PABS .10 diRR—HBURIOUS }INE ABS PABS
[ SPURIOUS_LINE_ABS
-20 dB
-30 dB
. A 40d VI ;
P Y A e p— v NN WW, =L %3 u\!.v ——y P bt g A Bad o A
i — )
60 der
70 d8
-80 del
-90 dB
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency |  PoweraAbs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 942.07146 MHz -47.08 dBm -34.08 dB 30.000 MHz 1.000 GHz | 1.000 MHz 973.58071 MHz -47.22 dBm -34.22 d8
1.000 GHz 1.840 GHz 1.000 MHz 1.66222 GHz -47.91 dBm -34.91 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.83223 GHz -48.15 dBm -35.15 dB
1,920 GHz 3.000 GHz | 1.000 MHz 2.31281 GHz -46.78 dBm -33,78 dB 1,920 GHz | 3,000 GHz 1.000 MHz 2.99370 GHz -46.75 dBm -33.75 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.98992 GHz -41.22 dBm -28.22 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.99192 GHz -41.28 dBm -28.28 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.32058 GHz -41.39 dBm -28.39 dB 9.000 GHz 13.000 GHz | 1.000 MHz 10.32758 GHz -41.48 dBm -28.48 d&
13.000 GHz 19,500 GHz 1.000 MHz 15.76404 GHz -38.21 dBm -25.21 dB 13,000 GHz 19.500 GHz 1.000 MHz 15.76854 GHz -38.18 dBm -25.18 dB
~7 W
( ) ] T e ( ) ] T e

Date: 16.MAY.2017 23:56:59

Date: 16.MAY.2017 23:57:54

Highest Channel / QPSK

Highest Channel / 16QAM

Date: 16.MAY.2017 22:49:13

Spectrum = p rum b
Ref Level 0.00 dém Offset 11.70 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11,70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (01 Avgrwr
Limit (ﬁlmrk PABS Limit (Lhnrk
§ SPURIONS JINE ABS PARS 4 BPURIONS JINE ABRS
-10 defif—f -10 defR—¢
[ SPURIOUS_LINE_ABS _ | SPURIOUS_LINE_ABS_
-20 d -20 dB
-30 dB
— FO AAASA 40 dBr — A A AP
el e e A
60 dB
-70 dBi
-80 dBr
-90 del
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW 1 Frequency | PoweraAbs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 998.78811 MHz -47.29 dBm -34,29 dB 30,000 MHz 1,000 GHz | 1.000 MHz 930.92204 MHz -47.06 dBm -34,06 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.78228 GHz -47.84 dBm -34.84 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.66768 GHz -48.14 d8m -35.14 d&
1,920 GHz 3.000 GHz | 1.000 MHz 2.98758 GHz -46.55 dBm -33,55 dB 1,920 GHz | 3,000 GHz 1.000 MHz | 2.99118 GHz -46.45 dBm -33.45 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.98992 GHz -41.12 dBm -28.12 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.98842 GHz -41.36 dBm -28.36 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.66054 GHz -41.36 dBm -28.36 dB 9.000 GHz 13.000 GHz | 1.000 MHz 10.31359 GHz -41.54 dBm -28.54 dB
13.000 GHz 19.500 GHz 1.000 MHz 15.77704 GHz -38.21 dBm -25.21 dB 13.000 GHz 19.500 GHz 1.000 MHz 15.76404 GHz -38.12 dBm -25.12 dB
~r -m-m_
L J{ J QI ( J J 4 ()

Date: 16.MAY.2017 22:50:07

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A9-57 of 67




saronas. FCC RF Test Report

Report No. :FG740822B

LTE Band 25/ 1.4MHz

Lowest Channel / 64QAM

Date: 31. MAY.2017 11:25:43

S rum "‘g‘
Ref Level 0,00 dBm  Offset 11.70 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit fheck PARS
-10 ddpR—FPURIONS | INE_ABS PABS
T
SPURIOUS_LINE_ABS
-20 dB
-30dp
-40 dB — AL A
ik s
T 3
-60 dey
70 d8
-80 dBi
-90 de
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  PoweraAbs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 884.38531 MHz -46.90 dem -33.90 dB
1.000 GHz 1,840 GHz 1.000 MHz 1.82636 GHz -47.67 dBm -34.67 dB
1.920 GHz 3,000 GHz 1.000 MHz 2.99406 GHz -46.52 dBm -33.52 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.84843 GHz -41.10 dBm -28.10 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.31409 GHz -41.37 dBm -28.37 dB
13,000 GHz 19.500 GHz 1.000 MHz 15.77704 GHz -37.70 dBm -24,70 d&
Nig
{ )|t J 4 “l

Middle Channel / 64QAM

Spectrum
Ref Level 0.00 dBm Offset 11,70 dB Mode Auto Sweep
SGL Count 100/100
(01 Avgrwr
Limit rlerk PABS
JEURIOUS LINE ABS PASS
US_LINE_ABS
40 dB > AP ANPASL
oy
-60 dB
=70 del
-80 dBr
-90 dey
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 977.45877 MHz -47.15 dBm -34,15 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.71427 GHz -47.96 dBm -34.96 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.98471 GHz -46.17 dBm -33.17 d8
3.000 GHz 9.000 GHz 1.000 MHz 6.99242 GHz -41.08 dBm -28.08 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.31459 GHz -41.21 dBm -28.21 dB
13.000 GHz 19.500 GHz 1.000 MHz 15.76604 GHz -37.98 dBm -24,98 d&
ST
L J J (L[] L
Date: 31.MAY.2017 11:26:58
SPORTON INTERNATIONAL INC. Page Number 1 A9-58 of 67

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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Report No. :FG740822B

LTE Band 25/ 1.4MHz

Highest Channel / 64QAM

S rum "‘g‘
Ref Level 0,00 dBm Offset 11.70 d@ Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
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-10 d8RR—fRURIOUS E_ABS
T
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70 dB
-80 dBi
-90 dB
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 901.35182 MHz -47.13 dBm -34.13 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.75625 GHz -47.96 dBm -34.96 dB
1.920 GHz 3.000 GHz 1.000 MHz 1.92018 GHz -46.49 dBm -33.49 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.99342 GHz -41.13 dBm -28.13 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.31959 GHz -41.14 dBm -28.14 dB
13,000 GHz 19.500 GHz 1.000 MHz 15.77504 GHz 8 dBm -24.98 d&
N
{ ] J e
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LTE Band

25/ 3MHz

Lowest Channel / 64QAM

ctrum -
Ref Level 0.00 dBm Offset 11.70 dB Mode Auto Sweep
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Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 907.65367 MHz -46.81 dBm -33.81dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83391 GHz -47.91 dBm -34.91 d&
1.920 GHz 3.000 GHz 1.000 MHz 2.99622 GHz -46,36 dBm -33,36 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.99092 GHz -41.22 dBm -28.22 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.31509 GHz -41.36 dBm -28.36 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.76304 GHz -37.85 dBm -24.85 d&
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LTE Band 25/ 3MHz

Middle Channel / 64QAM

= ] G

Ref Level 0,00 dBm Offset 11.70 d@ Mode Auto Sweep
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Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  PoweraAbs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 968.73313 MHz -47.01 dem -34.01 dB
1.000 GHz 1,840 GHz 1.000 MHz 1.81292 GHz -47.90 dBm -34.90 dB
1.920 GHz 3.000 GHz 1.000 MHz 2.97211 GHz -46.25 dBm -33.25 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.84843 GHz -41.17 dBm -28.17 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.32508 GHz -41.19 dBm -28.19 dB
13,000 GHz 19.500 GHz 1.000 MHz 15.77554 GHz -38.04 dBm -25.04 dB
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Highest Channel / 64QAM

Spectrum
Ref Level 0.00 dBm Offset 11,70 dB Mode Auto Sweep
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Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 941.10195 MHz -46.86 dBm -33.86 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.50270 GHz -47.96 dBm -34.96 dB
1,920 GHz 3,000 GHz 1.000 MHz 1.92018 GHz -45.61 dBm -32.61 d8
3.000 GHz 9.000 GHz 1.000 MHz 6.98992 GHz -40.97 dBm -27.97 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.30859 GHz -41.18 dBm -28.18 dB
13.000 GHz 19.500 GHz 1.000 MHz 15.76954 GHz -37.79 dBm -24.79 d&
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LTE Band 25/ 5MHz
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Ref Level 0.00 dBm Offset 11,70 dB Mode Auto Sweep
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Rangelow | Rangeup | RBW | Frequency |  PoweraAbs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 895.04998 MHz -46.89 dBm -33.89 d8
1.000 GHz 1.840 GHz 1.000 MHz 1.78648 GHz -47.89 dBm -34.89 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.96455 GHz -46.53 dBm -33,53 dB
3.000 GHz $.000 GHz 1.000 MHz 6.99092 GHz -41.03 dBm -28.03 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.29709 GHz -41.31 dBm -28.31 d8
13,000 GHz 19.500 GHz 1.000 MHz 15.76454 GHz -37.89 dBm -24.89 dB
g
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Middle Channel / 64QAM
Spectrum
Ref Level 0.00 dBm Offset 11,70 dB Mode Auto Sweep
SGL Count 100/100
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Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 846.57421 MHz -46.94 dBm -33.,94 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.78690 GHz -47.79 dBm -34.79 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.98650 GHz -46.41 dBm -33.41 d8
3.000 GHz 9.000 GHz 1.000 MHz 6.99292 GHz -40.95 dBm -27.95 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.31959 GHz -41.26 dBm -28.26 dB
13.000 GHz 19.500 GHz 1.000 MHz 15.77004 GHz -37.92 dBm -24,92 d&
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SPORTON LAB.

FCC RF Test Report

Report No. :FG740822B

LTE Band 25/ 5MHz

Highest Channel / 64QAM

Date: 31.MAY.2017 10:51:21
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Range Low RangeUp | RBW | Frequency Power Abs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 879.53773 MHz -46,87 dBm -33.87 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.65592 GHz -47.78 dBm -34.78 dB
1.920 GHz 3.000 GHz 1.000 MHz 1.92018 GHz -46,33 dBm -33.33 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.98942 GHz -41.17 dBm -28.17 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.31309 GHz -41.33 dBm -28.33 dB
13,000 GHz 19.500 GHz 1.000 MHz 15.76704 GHz 7 dém -24.97 d&
N
{ ] J “l

LTE Band 25/ 10MHz

Lowest Channel / 64QAM

Date: 31.MAY.2017 10:54:54
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SGL Count 100/100
@1 Avgpr
Limit rthnrk PABS
-10 ddRR—FPURIONS | INE_ABRS PABS
[ SPURIOUS_ LINE_ABS
20 dB
3048
40 dB A A A AAAAA
———r W eagmmnty
sy
il
60.dB
=70 dei
-80 dBr
-a0 de
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
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30.000 MHz 1.000 GHz 1.000 MHz 850.93703 MHz -46.95 dBm -33.95 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83769 GHz -47.28 dBm -34.28 dB
1.920 GHz 3.000 GHz 1.000 MHz 2.99370 GHz -46.42 dBm -33.42 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.98942 GHz -41.11 dBm -28.11 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.28159 GHz -41.28 dBm -28.28 d8
13.000 GHz 19,500 GHz 1.000 MHz 15.76604 GHz -37.85 dBm -24.85 d&
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LTE Band 25/ 10MHz

Middle Channel / 64QAM

S rum "‘g‘
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Rangelow | Rangeup | RBW | Frequency |  PoweraAbs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 907.16892 MHz -46.96 dem -33.96 dB
1.000 GHz 1,840 GHz 1.000 MHz 1.64585 GHz -47.88 dBm -34.88 dB
1.920 GHz 3,000 GHz 1.000 MHz 2.99226 GHz -46.24 dBm -33.24 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.99192 GHz -41.11 dBm -28.11 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.31059 GHz -41.27 dBm -28.27 dB
13,000 GHz 19.500 GHz 1.000 MHz 15.76004 GHz 7 dBm -24.87 d&
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Highest Channel / 64QAM

Spectrum
Ref Level 0.00 dBm Offset 11,70 dB Mode Auto Sweep
SGL Count 100/100
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Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 907.65367 MHz -46.83 dBm -33.83 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.79991 GHz -47.86 dBm -34.86 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.98578 GHz -46.45 dBm -33.45 d8
3.000 GHz 9.000 GHz 1.000 MHz 6.99092 GHz -40.89 dBm -27.89 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.87727 GHz -41.22 dBm -28.22 dB
13.000 GHz 19.500 GHz 1.000 MHz 15.76054 GHz -37.80 dBm -24.80 d&
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Report No. :FG740822B

LTE Band 25/ 15MHz

Lowest Channel / 64QAM

Ref Level 0.00 dBm
SGL Count 100/100

Offset 11.70 dB

Mode Auto Sweep

Date: 31.MAY.2017 11:03:16
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Range Low RangeUp | RBW | Frequency |  PoweraAbs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 902.80610 MHz -47.07 dém -34.07 dB
1.000 GHz 1,840 GHz 1.000 MHz 1.82972 GHz -47.79 dBm -34.79 dB
1.920 GHz 3,000 GHz 1.000 MHz 2.98974 GHz -46.40 dBm -33.40 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.99142 GHz -41.13 dBm -28.13 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.31109 GHz -41.35 dBm -28.35 dB
13,000 GHz 19.500 GHz 1.000 MHz 18.06686 GHz -37.87 dBm -24.87 dB
Nig
{ )|t J 4 “l

Middle Channel / 64QAM

Spectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 11.70 d8
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Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 877.11394 MHz -47.00 dBm -34,00 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.65382 GHz -47.87 dBm -34.87 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.98830 GHz -46.23 dBm -33.23 d8
3.000 GHz 9.000 GHz 1.000 MHz 6.85143 GHz -41.07 dBm -28.07 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.31059 GHz -41.28 dBm -28.28 dB
13.000 GHz 19.500 GHz 1.000 MHz 15.76554 GHz -37.84 dBm -24.84 d&
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Report No. :FG740822B

LTE Band 25/ 15MHz
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30.000 MHz 1.000 GHz 1.000 MHz 985.69965 MHz -47.00 dBm -34.00 d&
1.000 GHz 1.840 GHz 1.000 MHz 1.66348 GHz -47.77 dBm -34.77 dB
1.920 GHz 3.000 GHz 1.000 MHz 1.92090 GHz -44,91 dBm -31.91 d8
3.000 GHz $.000 GHz 1.000 MHz 6.99092 GHz -41.05 dBm -28.05 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.31509 GHz -40.99 dBm -27.99 d8
13,000 GHz 19.500 GHz 1.000 MHz 15.77304 GHz 8 dBm -24.98 dB
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LTE Band 25/ 20MHz
Lowest Channel / 64QAM
ctrum —_—
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30,000 MHz 1.000 GHz 1.000 MHz 881.96152 MHz -46.84 dBm -33.84 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.81418 GHz -47.77 dBm -34.77 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.48915 GHz -46.45 dBm -33.45 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.99242 GHz -41.10 dBm -28.10 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.30109 GHz -41.24 dBm -28.24 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.76154 GHz -37.89 dBm -24.89 d&
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LTE Band 25/ 20MHz

Middle Channel / 64QAM
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30,000 MHz 1,000 GHz 1.000 MHz 928.98301 MHz -47.05 dem -34.05 dB
1.000 GHz 1,840 GHz 1.000 MHz 1.80579 GHz -47.97 dBm -34.97 dB
1.920 GHz 3,000 GHz 1.000 MHz 2.99334 GHz -46.58 dBm -33.58 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.99042 GHz -40.80 dBm -27.80 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.29459 GHz -41.26 dBm -28.26 dB
13,000 GHz 19.500 GHz 1.000 MHz 15.76104 GHz 7 dBm -24.87 d&
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Highest Channel / 64QAM

Spectrum
Ref Level 0.00 dBm Offset 11,70 dB Mode Auto Sweep
SGL Count 100/100
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30,000 MHz 1.000 GHz 1.000 MHz 958.55322 MHz -46.82 dBm -33,82 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.78564 GHz -47.80 dBm -34.80 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.99694 GHz -46.07 dBm -33.07 d&
3.000 GHz 9.000 GHz 1.000 MHz 6.98892 GHz -41.03 dBm -28.03 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.31859 GHz -41.23 dBm -28.23 dB
13.000 GHz 19.500 GHz 1.000 MHz 15.76304 GHz -37.96 dBm -24,96 d&
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saronas. FCC RF Test Report

Report No. :FG740822B

Frequency Stability

Test Conditions LTE Band 25 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0018
40 Normal Voltage 0.0003
30 Normal Voltage 0.0022
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0143
0 Normal Voltage 0.0021

-10 Normal Voltage 0.0025 PASS
-20 Normal Voltage 0.0016
-30 Normal Voltage 0.0020
20 Maximum Voltage 0.0006
20 Normal Voltage 0.0000
20 Battery End Point 0.0007

Note:

1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.5 V. ; Maximum Voltage =4.2 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

SPORTON INTERNATIONAL INC.
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s=amranas. FCC RF Test Report Report No. :FG740822B
LTE Band 26
Peak-to-Average Ratio
Mode LTE Band 26 / 15MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 4.52 5.28 5.39 5.91
Middle CH 4.58 5.25 5.51 6.03 PASS
Highest CH 4.61 5.16 5.25 5.91
Mod. - 64QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH - - 5.25 6.09
Middle CH - - 5.16 6.14 PASS
Highest CH - - 5.16 6
SPORTON INTERNATIONAL INC. Page Number : A10-1 of 58
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LTE Band 26 / 15MHz / QPSK

Lowest Channel / 1RB
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Date: 15.MAY.2017 19:57.51
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SPORTON LAB.

FCC RF Test Report

Report No. :FG740822B

LTE Band 26 / 15MHz / 16QAM

Lowest Channel / 1RB

rum

Lowest Channel / Full RB

=)

10,60 de

Ref Level 30.00 dbm  Offset
bo_Att 30d8 AQT 2ms @ RBW 20 MHz

[@15a view

Ref Level 30.00 dbm
be_Att

Offset 10,80 db
30d8__AQT

2ms @ RBW 20 MHz

(@152 view

e .

1€ 1E
{ \
| \ { \
1E. 1E: ‘ <
| \ Y \
| ‘ \
i
EF 831.5 MHz i Mean Pwr + 20.00 dB oF 831.5 MHz _ i Mean Pwr + 20.00 dB
y ive Di ion Function Samples: 130000 | y Ci i Function Samples: 130000
Mean | Peak | crest | 10% | 1% | _©8.9% | 0.019% | Mean | Peak | crest | 10% | 1% |__0.1% |
Trace 1 [ 22.66 dbm  26.10 dBm 5.42 4B 2.93 dB .28 dB 5.39 d8 .42 0B Trace 1 [ 23.42 dbm  29.78 dbm 6.35 dB 2.93 d8 4.99 dB .91 d8
_— —
( JU J W e ( )
Date: 15.MAY.2017 19.56.42

Date: 15.MAY 2017 19:56:33

Middle Channel / 1RB

Spectum | = Spectrum (=
Ref Level 30.00 dém Offset 10.80 di Ref Level 30.00 dém Offset 10,80 dé
b Att 30 dB_ AQT 2 ms & RBW 20 MHz b Att 30 dB  AQT 2 ms & RBW 20 MHz
@152 View @ 15a View

0.0 >

E,F 836.5 MHz Mean Pyer + 20.00 dB (CF 836.5 MHz Mean Pwr + 20.00 dB.
y ive Di ion Function Samples: 130000 | y Ci Function Samples: 130000
Mean | Peak | crest | 10% | 19% | ©01% | 0.01% | | peak | crest | 10% | 1% | ©0.1% | 001% |
Trace 1 22.58 dém 28.14 dBm 5.56 dB 2.90 d8 5.19 d8 5.51 dB 5.57 dé Trace 1 23.34 dBm 30.04 dém 6.70 d8 2.99 d8 5.04 d8 6.03 d8 6.38 dB
f—
L JU J Qi we L JL J QR we
Date: 15.MAY.2017 19.57.22 Date: 15.MAY.2017 19.57.32

Highest Channel / Full RB
= Spectum | =)
Ref Level 30.00 dm Offset 10.80 d@ Ref Level 30.00 dém Offset 10,80 dé
o Att 30 d8_ AQT 2 ms & RBW 20 MHz o Att 30 dB  AQT 2 ms & RBW 20 MHz
@153 View [@ 152 View

04 - -

1€ -
‘\
I \
1E. \ 1E: T <
1 A
!
+ t
EF 841.5 MHz Mean Pyer + 20.00 dB [CF 841.5 MHz Mean Pwr + 20.00 dB.
y ive Di ion Function Samples: 130000 | y Ci Function Samples: 130000
Mean | peak | crest | 100 | 1% | ©0.1% | 0.01% | Mean | peak | crest | 10% | 1% | ©0.1% | 0.01% |
Trace 1 22.94 dBm 28.33 dém 5.39 d8 2.87 d8 5.10 d8 5.25 dB 5.33 d8 Trace 1 23.48 dém 30.08 dBm 6.61 d8 3.01 d8 4.93 d8 5.91 d8 6.38 dB
S — — —
L JU J Qi we L JU J Qi we
Date: 15.MAY.2017 19:58:11 Date: 15.MAY.2017 19:58:01

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978
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saronas. FCC RF Test Report

Report No. :FG740822B

LTE Band 26 / 15MHz / 64QAM
Lowest Channel / 1RB

Lowest Channel / Full RB
rum o L
Ref Level 30.00 dém Offset 10,80 di Ref Level 30.00 dbm Offset 10.80 di
b Att 30 dB  AQT 2 ms & RBW 20 MHz b Att 30 dé  AQT 2 ms & RBW 20 MHz
@152 View @ 15a View

0.0 - —
i H N i
N \ <
5 \ S

| ] \ ]
1E- 1€ s

! \

i \

\ \

1E: : 1€ !\ B

\ \
>
i L 2 1 & \ 2

EF 831.5 MHz Mean Pyr + 20.00 dB CF 831.5 MHZ Mean Pwr + 20.00 dB.

y i ion Function Samples: 130000 | y Ci i ion Function Samples: 130000

Mean | Peak | crest | 10% | 1% | _©8.a9% | 0.019% | Mean | Peak | crest | 10% | 1% | _B8.a9% | 0.01% |

Trace 1 22.29 dém 27.56 dBm 5.27 d8 2.90 d8 5.10 d8 5.25 dB 5.30 d8 Trace 1 22.86 dBm 29.66 dBm 6.80 d8 2.99 d8 5.07 d8 6.09 d8 6.52 dé
o

L JL J o ve L JL J [ ERRR )
Date: 20.MAY.2017 20.23.05 Date: 20.MAY.2017 20,2254
Spectrum

Middle Channel / Full RB

Ref Level 30.00 dém
fo_Att

2 Spectrum 2
Offset 10,60 de. Ref Level 30.00 dém  Offset 10,60 d&
30de AQT 2ms @ RBW 20 MHz o att 20d8_AQT 2ms @ RBW 20 MHz
[015a view @153 view
%
0.0 - -
S \
1€ Bt

-3

\

\

\ \ \
1E: ‘ <
{
\ \ \
{ \
{ \
E,F 836.5 MHz Mean Pyer + 20.00 dB (CF 836.5 MHz Mean Pwr + 20.00 dB.
y i ion Function Samples: 130000 | y Ci ion Function Samples: 130000
Mean | peak | crest | 100 | 1% | 0.1% | 0.01% | Me. | _peak | crest | 10% | 1% | ©01% | 0.01% |
Trace 1 [ 22.27 dbm  27.56 dBm 5.20 dB 2.99 d8 5.04 dB 5.16 d8 5.25 0B Trace 1 [ 22.36 dbm _29.52 dbm 7.14 dB 3.01 d8 5.10 dB 6.14 dB 6.75 0B
f—
L JU J G e L JL J QR we
Date: 20 MAY.2017 20.23.18 Date: 20.MAY.2017 20.2328
rum

Ref Level 30.00 dbm
fo Att

o Spectrum
Gffset 10,60 db Ref Level 30.00 GBm
30d8AQT 2ms @ RBW 20 MHz
(0153 view

o
[ v
Offset 10,60 db
be_Att 30de AQT 2ms @ RBW 20 MHz
(@152 view

Highest Channel / Full RB

00

\ \

EF 841.5 MHz Mean Pyer + 20.00 dB [CF 841.5 MHz Mean Pwr + 20.00 dB.
y ive Di ion Function Samples: 130000 | y Ci i ion Function Samples: 130000
Mean | peak | crest | 100 | 1% | 0.1% | 0.01% | Mean | peak | crest | 10% | 1% | ©0.1% | 0.01% |

Trace 1 22.32 dém 27.60 dBm 5.28 dB 2.93 d8 5.07 d8 5.16 dB S.25 d8 Trace 1 22,92 dém 29.86 dBm 6.93 d8 2.99 d8 4.96 d8 6.00 d8 6.55 dé
— — —
L JU J EERRREE ) L JU J W e
Date: 29.MAY.2017 20:24:02 Date: 29.MAY 2017 20.2352

SPORTON INTERNATIONAL INC. Page Number : A10-4 of 58
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saronas. FCC RF Test Report

Report No. :FG740822B

26dB Bandwidth

Mode LTE Band 26 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK [16QAM| QPSK |16QAM| QPSK |16QAM| QPSK [ 16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH 1.23 1.23 3.01 3.06 4.91 4.85 9.75 9.87 | 14.48 | 14.45 - -
Middle CH 1.21 1.23 3.06 3.01 4.88 4.92 9.81 9.71 | 14.27 | 14.18 - -
Highest CH 1.23 1.21 3.03 3.02 4.94 4.88 9.89 9.67 | 14.39 | 14.27 - -
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. - 64QAM - 64QAM - 64QAM - 64QAM - 64QAM - 64QAM
Lowest CH - 1.23 - 3.00 - 4.88 - 9.75 - 14.33 - -
Middle CH - 1.22 - 3.00 - 4.87 - 9.89 - 14.15 - -
Highest CH - 1.23 - 3.03 - 4.91 - 9.85 - 14.45 - -
SPORTON INTERNATIONAL INC. Page Number : A10-5 of 58
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SPORTON LAB.

FCC RF Test Report

Report No. :FG740822B

LTE Band 26

Lowest Channel / 1.4MHz / QPSK

Lowest Channel / 1.4MHz / 16QAM

Date: 15.MAY.2017 18:32:41

pectrum -
Ref Level 30.00 dém  Offset 10,60 db w RBW 30 khz Ref Level 30.00 Gbm _ Offset 10.60 dB w RBW 30 khz
o Att 30d8 SWT  63.2ps @ VBW 100kHz  Mode Auto FFT o Att 30d8 SWT  63.2ps @ VBW 100kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
o7 Max [erPrmax
M1[1] 17.58 dbm| Mi[1] 18.37 dBm)|
M1 825.16710 MHz| M 824.36150 MHz|
20 20
= X 26.00 d x 26.00 d
AAAANN e phane R A 26.00 dB)| A AN _ 26.00d8
10 d Bw \ 1.228000000 MHZ| 10 d / 1.225200000 MHz|
Q factor 672.0) Q factor y 672.9)
[\
od od
V,/
-10 / -10
20d + 20d
[ - — A
530 dBm— > ———— g 230 e o=t e
\/ L \W F% -
-40 — -40
50 -50
60 d -60
CF 824.7 MHz 1001 pts Span 2.8 MHz CF 824.7 MHz 1001 pts Span 2.8 MHz
arker Marker
Type | Ref | Tre| X-value ] Y-value | _Function | Function Result Type | Ref | Tre | X-value 1 Y-value |__Function | Function Result
ML T 825.1671 MHz 17.58 dem nde down 1,228 MHz ML i 24.3615 MHz 18.37 dém nd8 down 1,2252 MHz
T1 1 824.0818 MHz -8.72 dBm nds 26.00 d8 T1 1 824.0902 MHz -7.45 dam nds 26.00 d8
T2 1 825.3098 MHz -8.38 dém Q factor 672.0 T2 1 825.3154 MHz -7.43 dém Q factor 672.9
( )i ] T o8 ( ) )

Date: 15.MAY.2017 18:3230

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

Ref Level 30.00 dem  Offset 10,80 dB w RBW 30 kHz

Ref Level 30.00 dBm

=)

Offset 10.80 dB w RBW 30 kHz

Date: 15.MAY.2017 18:40.31

o At 30d8 SWT  63.2ps @ VBW 100kHz  Mode Auto FFT o Att 30d8 SWT  63.2ps @ VBW 100kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@19k Max (0 17% Max
m1[1] 18.85 dbm| Mi[1] 18.18 dBm)|
836.57830 MHz, M1 836.87760 MHZ]
20 = 20 o
et 26.00 dB)| = LA m\.“Ql}'"L\,,‘, 26.00 dB|
10 d ! el i 1.211200000 MHZ| 10 di [ v Y GE 1.225200000 MHz|
Qfactor 690.7 Q factor 683.1
di o I\
0 0 v
¥
-10 -10
20d -20d -
N\
i 5 i AV A R O s S, W bt . a8
N i ") i va wa 30 oW
-40 d -40
50 -50
60 d -60
CF 836.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value | v-value | Function | Function Result | Type | Ref | Tre | X-value | v-value | Function | Function Result |
1 836.5783 MHz 18.85 dém ndB down 1.2112 MH2 1 836.8776 MHz 18.18 dém ndé down 1,2252 MH2
1 1 35,8958 MHz -7.07 dbm nds 26.00 dB 1 1 835.8902 MHz -7.69 dam nds 26.00 d8
T2 1 837.107 MHz -6.97 dém Q factor 690.7 T2 1 837.1154 MHz -7.93 dém Q factor 683.1
)i TIIIID o8 )i
L J L L J

Date: 15.MAY.2017 184020

Highest Channel / 1.4MHz / QPSK

Highest Channel / 1.4MHz / 16QAM

(=)

Date: 15.MAY.2017 18:43.00

yectrum - pectrum
Ref Level 30.00 GBm  Offset 10,60 B w RBW 30 kHz Ref Level 20.00 Bm  Offset 10,00 dE w RBW 30 khz
jo Att 30ds  SWT 63.2 ys @ VBW 100 kHz Mode Auto FFT fo Att 30d8  SWT 63.2 ps @ VBW 100 kHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max @37k Max
MiL1] 17.25 dbm| [ETEY] 18.30 dBm)
848.40910 MHz, M 848.10980 MHz|
20 20
TN e 260048 7SO 7, 7 N, »’AQB\U"\/ 26.00 d8|
i - 1.225200000 MHZ| T I W \ 1.214000000 MHz
Q factor 692.5] Q factor 698.6
0d 0 d
-10 di 7 -10d
/
-20d — - =
7 < —
A o et o v
- v Yt -
-40 di -40d
-50 di 50 d
60 -60
CF 848.39 MHz 1001 pts Span 2.8 MHz CF 848.3 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value |_Function | Function Result Type | Ref | Tre | X-value | Y-value |__Function | Function Result
ML 1 848.4091 MHz 17.25 dem ndB _down 1.2252 MHz ML 1 848.1098 MHz 18.30 dBm ndé down 1.214 MHz
TL 1 847.6902 MHz -9.11 dBm nds 26.00 d8 TL 1 847.693 MHz -7.64 d8m nds 26.00 d8
T2 1 848.9154 MHz -8.89 dem Q factor 692.5 T2 1 848.907 MHz -7.56 dam Q factor 696.6
) I e )

Date: 15.MAY.2017 18:4250

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RF Test Report

Report No. :FG740822B

LTE Band 26

Lowest Channel / 3MHz / QPSK

Lowest Channel / 3MHz / 16QAM

pectrum -
Ref Level 30.00 dém  Offset 10,80 db w RBW 100 khz Ref Level 30.00 abm _ Offset 10.60 dB w RBW 100 khz
o Att a0ds SWT 19 ps @ VBW 300 kHz  Mode Auto FFT fo At 30ds  SWT 19 us @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
o7 Max [erPrmax
M1[1] 18.92 dbm| Mi[1] 18.74 dBm)|
626.60890 MHz| 824.69680 MHz|
20 R P SN S q 26.00 dB) & S 26.00 dB)|
i / Bw \ 3.009000000 MH2| ol / \ 3.056900000 MHZ
] Qfactor \ 274.7 7 Q factor 269.8
/ \ J
od od
{ Y
-10 7 \\ -10
20d / 7N
/ p i =
~ 8 Pl
-30 demat—"\ A e _
pad Waw 2y
-40 -40
50 -50
60 d -60
CF 825.5 MHz 1001 pts Span 6.0 MHz CF 825.5 MHz 1001 pts Span 6.0 MHz
arker Marker
Type | Ref | Tre| X-value ] Y-value | _Function | Function Result Type | Ref | Tre | X-value 1 Y-value |__Function | Function Result
ML T 26.6089 MHz 18.92 dem nde down 3.009 MHz ML i 24.6068 MHz 18.74 dBm nd8 down 3.0569 MHz
T1 1 823.9955 MHz -7.06 dBm nds 26.00 d8 T1 1 823.9715 MHz -7.07 dam nds 26.00 d8
T2 1 827.0045 MHz .88 dém Q factor 274.7 T2 1 827.0285 MHz -7.29 dém Q factor 269.8
( )i ] T o8 ( ) )

Date: 15.MAY 2017 18:49.56

Date: 15.MAY 2017 18:49.46

Middle Channel / 3MHz / QPSK

Middle Channel /3MHz / 16QAM

™ o
v v
Ref Level 30.00 dém Offset 10.80 db « RBW 100 kHz Ref Level 30.00 dém Offset 10.80 dB « RBW 100 kHz
jo Att 30de  SWT 19 ps @ VBW 300 kHz  Mode Auto FFT = Att 30de  SWT 18 ps @ VBW 300 kHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @ 1Pk Max
M1[1] 18.83 dbm| Mi[1] 19.42 dBm)|
M1 837.02750 MHz| M1 836.9 0 MHz|
20 TS 26.00 dB)| & ST y 26.00 dB)|
10 d / 3.062900000 MHZ| 10 d { Bw '\ 3.009000000 MHZ|
7 Qfactor 273.3 7 Q factor \ 278.2
/
0 v)’ 0
-10 ') -10
-20 di L Y 20 di .\
2 AAS "\ ~ W
PUAVAY WV al " ~ e e A A, .|
5y VAT A A Sas ATl 5
-40 df -40
50 -50
-60 di -60
CF 836.5 MHz 1001 pts SEB" 6.0 MHz CF 836.5 MHz 1001 E(S SEOH 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | v-value | Function | Function Result | Type | Ref | Tre | X-value | v-value | Function | Function Result |
837.0275 MHz 18.83 dém ndB down 3.0629 MHz 1 836.9735 MHz 19,42 dém ndé down 3.009 MH2
T1 Y 834.9535 MHz -7.54 d8m nds 26.00 d8 T1 1 835.0135 MHz -6.92 dBm nds 26.00 d8
T2 1 838.0165 MHz -7.04 dém Q factor 273.3 T2 1 838.0225 MHz -6.28 dém Q factor 278.2
)i TIIIID o8 )i
L J L L J

Date: 15.MAY 2017 18:57.03

Date: 15.MAY 2017 18:56:52

Highest Channel /3MHz / QPSK

Highest Channel /3MHz / 16QAM

o pectrum o
Ref Level 30.00 dém Offset 10.80 db « RBW 100 kHz Ref Level 30.00 dém Offset 10.80 db & RBW 100 kHz
jo Att 30de  SWT 19 ps @ VBW 300 kHz Mode Auto FFT = Att 30de  SWT 18 ps @ VBW 300 kHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @ 1Pk Max
M1[1] 18.64 dBm| 18.52 dBm)|
846.60090 MHz, 848.14740 MHzZ|
%0 AR, 26.00 dB) & s 26.00 dB)|
10 d / Bw 3.027000000 MHZ| 10 di 3.021000000 MHZ|
7 Qfactor 279.7 7 Q factor 280.8
o d +
-10
Fi \
f A}
]
4 ~
v \: A gl N
-40 df -40
50 -50
-60 di -60
CF 847.5 MHz 1001 pts SEB" 6.0 MHz CF 847.5 MHz 1001 E(s SEOI\ 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | v-value | Function | Function Result
ML T 546.6009 MHz 18.64 dem nds down 3.027 Whz ML 1 848.1474 MHz 18.52 dem nde down 3.021 MHz
T1 1 845.9715 MHz -7.41 d8m nds 26.00 d8 T1 1 846.0015 MHz -7.85 dBm nds 26.00 d8
T2 1 848.9985 MHz -7.66 dém Q factor 279.7 T2 1 849.0225 MHz -7.17 dém Q factor 280.8
( )i ] TIIIID o8 ( ) ) uinmnn e

Date: 15.MAY 2017 18:59:32

Date: 15.MAY.2017 18:59.:22

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978
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samran . FCC RF Test Report Report No. :FG740822B

LTE Band 26

Lowest Channel / 5MHz / QPSK Lowest Channel / 5MHz / 16QAM

pectrum | =
Ref Level 30.00 GBm _ Offset 10.60 db w RBW 100 khz Ref Level 30.00 cbm  Offset 10,00 b w RBW 100 kHz
o Att 30de SWT 19 ps @ VBW 300 kHz  Mode Auto FFT lo At 30de SWT 19ps @ VBW 300 kHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
| O [erPrmax
miLil 17.44 dbm| Y] 16.45 dBm
- " 024 lnl‘)/(vll(t‘;!!:; - N 028 u.;»:u:";«u:;
5.00 ¢ nd 5.00 d
\ iy P o PRSTNV I Y B AN
— /‘"’\“ R LA A i SV e % 4.905000000 MH2 i ANAA NN e AN \ 4.845000000 MHZ|
T Qfactor \ 168.2 i Qfactor \ 171.0
1] |
od 0 \
T/ / |
-10 ¥ -10 /J *\
/ { \
20 d -20 di f
\
. / \ S
20 dem T v 30 A o -
-40 -40
50 -50
-60 df -60
CF 826.5 MHz 1001 pts Span 10.0 MHz CF 826.5 MHz 1001 pts pan 10.0 Mz
Marker Marker
Type | Ref | Tre| X-value ] Y-value | _Function | Function Result Type | Ref | Tre | X-value 1 Y-value |__Function | Function Result
ML T 824.912 Mhz 17.44 dom nds down 4.905 MHz ML 1 528.468 MHz 16.45 dém | nde down 4.845 MHz
1 1 824.022 MHz -8.67 dam nds 26.00 dB 1 1 824.042 MHz -9.83 d8m nds 26.00 dB
T2 1 528.928 MHz -8.59 dem q factor 166.2 T2 1 828.888 MHz 9.34 dbm Q factor 171.0
( )i ] T ee ( X )
Date: 15.MAY.2017 19.06:39 Date: 15.MAY.2017 19.06:28

Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM

G o
v v
Ref Level 30.00 dém Offset 10.80 db « RBW 100 kHz Ref Level 30.00 dém Offset 10.80 dB « RBW 100 kHz
jo Att 30de  SWT 19 ps @ VBW 300 kHz  Mode Auto FFT = Att 30de  SWT 18 ps @ VBW 300 kHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @ 1Pk Max
m1[1] 16.90 dBm| Mi[1] 16.86 dBm)|
& Hy A8 = '1:“;:;‘::; & x ndB. o m;:”r‘:;‘::‘;
=" L PN 6 VAN P NV B KL NP |- NG erur ¢
- AN B A 4.875000000 MH2| i Y haathad dieanl? A 4.915000000 MHZ
Qfactor 171.3 Q factor 170.0)
od 0d
-10 -10
-20 di 20 di
1 M o\
N ) LA A A
e 30/t M S vy
-40
50 -50
-60 di -60
CF 836.5 MHz 1001 pts SEBH 10.0 MHz CF 836.5 MHz 1001 E(s Sgan 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | v-value | Function | Function Result |
1 835.231 MHz 16.90 d8m ndB down 4.875 MH2 1 835.781 MHz 16.86 dém ndé down 4.915 MH2
T1 Y 834.042 MHz -8.91 d8m nds 26.00 d8 T1 1 834.062 MHz -9.33 dBm nds 26.00 d8
T2 1 838.918 MHz -8.94 dém Q factor 171.3 T2 1 838.978 MHz -8.96 dém Q factor 170.0
)i TIIIID o8 )i
L J L L J
Date: 15.MAY.2017 19:13.45 Date: 15.MAY.2017 19:13.35

Highest Channel / 5MHz / QPSK Highest Channel / 5MHz / 16QAM

sectrum e pectrum k2
Ref Level 30.00 GBm  Offset 10,60 di w RBW 100 kHz Ref Level 20.00 GBm  Offset 10,80 dE w RBW 100 kHz
jo Att 30ds  SWT 18 s @ VBW 300 kHz  Mode Auto FFT fo Att 30d8  SWT 10 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 1Pk Max @17k Max
MiL1] 17.56 dbm| [HTEY] 17.09 dBm
e 844.91200 MHz| o 846.97000 MHz|
18 26.00 dB| 4 I8 26.00 dB|
NP AR PV, LU S,
i p~r VA -"v/'_/v,‘“\ 4.935000000 MHz] ANAANAAW VBRI 4.875000000 MHe|
Q factor \ 171.2 Q factor \ 173.7
d |
o s
¥
-10 di 7
|
B
Py Vs el W AN
b 7o V
-40 di
-50 di 50 d
60 -60
CF 846.5 MHz 1001 pts Span 10.0 MHz CF 846.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value |_Function | Function Result | Type | Ref | Tre | X-value | Y-value |__Function | Function Result
ML 1 844,912 MHz 17.56 dBm ndB _down 4.935 MHz ML 1 846,57 MHz 17.09 dém ndé down 4.875 MHz
T1 1 844.022 MHz -8.01 d8m nds 26.00 d8 T1 1 844.022 MHz 9.18 dém nds 26.00 d8
T2 1 848,958 MHz -8.69 dem Q factor 171.2 T2 1 848.898 MHz -9.17 dem Q factor 173.7
) I e )
Date: 15.MAY.2017 19.16.14 Date: 15.MAY.2017 19:16.04

SPORTON INTERNATIONAL INC. Page Number : A10-8 of 58
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samran . FCC RF Test Report

Report No. :FG740822B

LTE Band 26

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

Date: 15.MAY 2017 19:23.20

pectrum -
Ref Level 30.00 dém  Offset 10,60 db w RBW 300 khz Ref Level 30.00 cbm _ Offset 10.60 dB w RBW 300 khz
o Att 30d8 SWT 126ps @ VBW 1MHz Mode Auto FFT o Att 30d8 SWT 126ps @ VBW 1MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
o7 Max [erPrmax
M1[1] 18.20 dBm| Mi[1] 19.34 dBm)|
e 827.6210 MHz % 'f 826.2630 MHz]
26.00 dB} AL A LA BA A 26.00 dB|
10 d 9.750000000 MHZ| 10 di Bw 9.870000000 MHZ|
Qfactor 84.9) ] Q factor 83.7)
od od
Y
-10 -10 /'
-20 df -20 di Fl
e A A AN S
P, / }-/ W /
s ko L~ \f Yo N
~ N\ _ %
-40 -40
50 -50
60 d -60
GCF 829.0 MHz 1001 pts Span 20.0 MHz CF 829.0 MHz 1001 pts pan 20.0 MHz
arker Marker
Type | Ref | Tre| X-value ] Y-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value |__Function | Function Result
ML 1 827.621 MHz 18.20 dBm nd8 down 9.75 MHZ ML i 826.263 MHz 19.34 dBm nd8 down 9.87 MHz
T1 1 824.125 MHz -7.76 dBm nds 26.00 d8 T1 1 824.105 MHz -6.38 dam nds 26.00 d8
T2 1 833.875 MHz -8.47 dém Q factor 84.9 T2 1 833.975 MHz -7.11 d8ém Q factor 83.7
( )i ] T o8 ( ) )
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Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

Date: 15.MAY.2017 19:30:26

G o
v v
Ref Level 30.00 dém _ Offset 10,80 db w RBW 300 khz Ref Level 30.00 Gbm _ Offset 10.60 dB w RBW 300 kHz
o At 30d8 SWT 126ps @ VBW 1MHz Mode Auto FFT o Att 30d8 SWT 126ps @ VBW 1MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@19k Max (0 17% Max
LITEV I 20.26 dBm| Mi[1] 18.42 dBm)|
. 839.6570 MHz, M 1410 MHz
« - . ArNAPBA [N 26.00 dB}| & PSS W7 PPN N 26.00 dB)
i Bw \ 9.810000000 MHz] i i B Y \ 9.710000000 MHZ|
Q factor \L 85.9) 7 Qfactor 86.9
od ¥ od %
10 . -10 L
\ \
20d 20d
AL M A A TRADAA A
: e VSN \ . PP N
-40 df -40
50 -50
60 d -60
CF 836.5 MHz 1001 pts Span 20.0 MHz CF 836.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | v-value | Function | Function Result |
839.657 MHz 20.26 dem ndB down 9.81 MH2 1 835.141 MHz 18,42 deém ndé down 9.71 MH2
1 1 831.545 MHz -5.57 dam nds 26.00 d8 T1 1 831.625 MHz -7.79 dam nds 26.00 da
T2 1 841.355 MHz -5.88 dém Q factor 85.6 T2 1 841.335 MHz -7.68 dém Q factor 86.0
)i TIIIID o8 )i
L J L L J

Date: 15.MAY.2017 19:30:15

Highest Channel / 10MHz / QPSK

Highest Channel / 10MHz / 16QAM

sectrum e pectrum k2
Ref Level 30.00 GBm  Offset 10,60 dB w RBW 300 kHz Ref Level 20.00 Bm  Offset 10,00 dE w RBW 300 kHz
jo Att 30ds  SWT 126 s @ VBW 1 MHz Mode Auto FFT fo Att 30d8  SWT 126 ps @ VBW 1MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(017K Max (@ 1Pk Max
MiL1] 19.25 dbm| [ETEY] 18.91 dBm
e 844.9390 MHz a5 _ 843.3010 MHZ|
AN NIB s A 26.00 dB}| A VA LA N ABIBA 26.00 dB
o N Bw \ 9.890000000 MH2| o Bw N ‘"\ 9.670000000 MHz|
7 Qfactor 4 85.4) ] Q factor 87.2)
od 0 ;
i
}
-10 di -10d
/
J
20d | /
) \
A s/ b O
g X
-40 di
-50 di 50 d
60 -60
CF 844.0 MHz 1001 pts Span 20.0 MHz CF 844.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value |_Function | Function Result | Type | Ref | Tre | X-value | Y-value |__Function | Function Result |
ML 1 844,939 MHz 19.25 dBm ndB _down 9.89 MHz ML 1 843.301 MHz 18.91 dBm ndé down 9.67 MHz
T1 1 839.085 MHz -7.13 dBm nds 26.00 d8 T1 1 839.165 MHz -7.35 dBm nd8 26.00 d8
T2 1 848.975 MHz -6.50 dBm Q factor 85.4 T2 1 848.835 MHz -7.47 dem Q factor 87.2
) I e )
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